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CUSTOMER NAME: CHANGZHOU HONGKAI IMPORT AND EXPORT TRADE CO., LTD

ADDRESS: NO.32 NORTH YOUYI ROAD, ZOUQU, CHANGZHOU, JIANGSU,
CHINA

Sample Name . Steel Strapping

Product Specification : 19*0.8mm

Manufacturer : Juhong Packing Materials Jiangsu Co.,Ltd

Material and Mark . STEEL

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Date of Receipt . 2025-04-28
Testing Period . 2025-04-28 ~ 2025-05-12
Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only
to the sample(s) tested)

Signed for
SGS-CSTC Standards Technical
Services Co.,Ltd. Xiamen Branch.

Koo ok U7

Hank Li
Authorized signatory
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1. Tensile Test
Test Method: 1ISO 6892-1:2019, EN 13246-2001 & Client’s requirement.

] ] Tensile strength Elongation after
Specimen size

Test item Specimen type (mm) (Rm) fracture(A;00mm)

mm
(MPa) L, =100mm (%)

Unmachined
Result _ 18.99x0.790 1082 14.5
specimen
Photos:

 ESbe

Force displacement curve

Gauge length after fracture
********End of report********

After test
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